SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n30 / 5MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

RefLevel 30,00 dBm  Ofiset 10.60 d& Mode Sweep sat

Ref Level 3000 dBm  Offset 10,60 0B Made Sweep |
Count 100/100 Count 100/100
Y Spuroes et
Limit Chesk P) Lt Chec s
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CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summar
2.270 GHz 2288 GHz 1.000 MHz 2.27009 GHz 56.12 dBm -16.12dB 2.270 GHz 2.288 Ghz 1,000 Miz 2.27098 GHz 56.23 dBm -16.23 dB
2288GHz 2292 GHz 1000 MHz 229166 GHz .59 dBr -19.59 dB 2288 Ghir 2292 Ghz 1000 MHz 228893 GHz 56.62 dBm -19.62 dB
2.292 GHe 2.296 GHz 1.000 MHz 229590 GHz 55.71 dBm -24.71 dB 2292 GHz 2.296 GHz 1.000 MHz 229566 GHz 56.40 dBm -25.40 dB
2296 GHz 2300 GHz 1.000 Mz 2.29855 GHz 50.41 dBm -25.41dB 2296 GHz 2.300 GHz 1.000 MHz 229883 GHz 56.04 dBm -31.04 dB
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz -40.09 dBm -21.09 2,300 GHz 2309 GHz 1.000 Mtz 2.30780 GHz 50.79 dBm -37.79.dB
2304 GHz 2305 GHz 50.000 kz 2.30498 GHz 19.32 dBm 632 dB 2,309 GHz 2310GHz 50.000 kHz 2.30986 GHz -61.87 dBm -48.87 dB
2,305 GH 2310 GHz 100,000 kHz 230532 GHz 17.52 dBm 248 d 2310GH: 2315GHz 100.000 kHz 231468 GHz 17.30 dBm -12.70 dB
2310 GHz 2311 GHz 50,000 kHz 231062 GHz .87 d -41.87 dB 2315 GHz 2316 GHz 50.000 kiHz 231501 GHz 19.81 dBm £1dB
2311 GHz 2320GHz 1.000 MHz 231202 GHz -43.32 dBm -30.32 48 2316 GHz 2320 GHz 1.000 MHz 231602 GHz 38.54 dBm -25.54dB
2320 GHz 2324 GHz 1.000 MHz 232002 GHz 55.36 dBm -30.36 2.320 GHz 2.324GHz 1.000 MHz 237133 GHz -46.56 dBm -21.56dB
2324 GHr 2328 GHz 1,000 MHz 232438 GHz 55.92 dBm -2492 dB 2346k 2328 GHe 1,000 MHz 232442 GHz 55.33 dBm 2433 dB
2328GHz 2337 GHz 1.000 Miz 232520 GHz 56.15 dBm -19.15d8 2326 GHz 2337 GHz 1.000 MHz 232804 GHz 55.60 dBm -18.60 dB
2.337 GHz 2341 GHz 1.000 MHz 233757 GHz 56.60 dBm -25.60 3377 CHs 33471 GHe 1,000 Mis 233714 GHz 56.56 dBm 2556 dB
ety E [usnanesil 4
05:45:20 AM  01/21/2025 09:55:27 AN 01/21/2025

Lowest Band Edge / 1 RB / Lower zoom in

Highest Band Edge / 1 RB / Lower zoom in

Ref Level 3000 dBm  Offset 10,6045 = RBW 100 kiz saL RefLevel 30.00d8m  Offset 10.60d8 = RBW 100 kHz saL
- A 2008 # SWT_ 100 ms = VBW J00kHz _Mode Sweep Count 100/100 2066 = SWT_ 100ms = VBW 300 kHz _Mode Sweep Count 100/100
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CF 2.304 5 GHz 1001 prs: 200.0 kHz/f Span 2.0 MHz || |CF2.309 5 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa None

Tl (Ref) 1,000 MHz -.1 8.65 dBm Tl (Ref) 2000 MHz o1 27 OB

Tx Total -18.65 dBm P ST E

nesty #y DEBE weaty | 2 -

02:51:02 BM  03/26/2025

03:14:23 PM  03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An30-17 of 32



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

e - [ - st =
Ref Level 3000Bm  Offset 10.60 B = RBW 100 kHz saL Reflevel 30.00Bm  Offset 10.60d5 = RBW 100 kHz seL
- At 2008 # SWT_ 100 ms = VBW J00kHz _Mode Sweep Caunt 1007100 | ® At 2046 = SWT_100ms = VEW 30kHz _Mode Sweep Count 100/100
20 der oy 20 I
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CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

T (Ref) 1,000 MHz -50.24 dBm ™ 1,000 MH; -17.83 dBm

T Totol -50.24 dBm Tl (Ref) 000 MHz

Tx Total -17.83 dBm

02:52:37 PM 03/26/2025 03:15:24 PM 03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.60 6B

(nE—y saL Ref Level 30.00 dfim  OMfset 10.60 4B Mode Sweep —
Count 100/100 Count 100/100
Limit Chee} PR
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\I = SPURIOUS_LINE_ABS 002
p—— ¥ a0 apm
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summar
2.270 GHz 2.288 GHz 1.000 MHz 2.27062 GHz -56.30 dBm 1630 dB 2.270 GHz 2.288 Ghz 1,000 Miz 2.27134 GHz -56.24 dBm -16.24 dB
2.288 GHz 2292 GHz 1.000 MHz 2.28960 GHz -56.55 dBm -19.55 dB 2088 GHz 2292 GHz 1.000 MHz 2.29048 GHz -56.61 dBm -19.61 dB
229Gt 2.296 GHz 1.000 MHz 229590 GHz -29.07 dBm -18.07 dB 2292 GHz 2295 Ghz 1,000 Miz 229523 GHz -56.28 dBm -25.28dB
2296 GHz 2300 GHz 1.000 Mz 2.29986 GHz -41.43 dBm -16.43 dB 2296 GHz 2.300 GHz 1.000 MHz 2.29994 GHz -52.16 dBm -271.16dB
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz -32.14 dBm -19.14 dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -32.52 dBm -12.52 dB
2304 GHz 2305 GHz 50.000 kz 2.30499 GHz -29.61 dBm -16.61 dB 2,309 GHz 2310GHz 50.000 kHz 2.30994 GHz -29.73 dBm 16.73 dB
2,305 GH 2310 GHz 100,000 kHz 230853 GHz 4.50 dBm 25.40 dB 2310GH: 2315GHz 100.000 kHz 231060 GHz 4,19 dBm -25.81 dB
2310GHz 2311 GHe 50,000 kHz 31000 GHz -28.38 dBm 15.38 dB 2315 GHz 2316 GHz 50.000 kHz 231503 GHz -29.65 dBm -16.65 dB
2311 GHz 2320GHz 1.000 MHz 231104 GHz 29.90 dBm -16.90d 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -30.80 dBm -17.80d8
2320 GHz 2324 GHz 1.000 MHz 232010 GHz -50.20 dBm -25.20 dB 2.320 GHz 2.324GHz 1.000 MHz 2.32014 GHz A1.71 dBm -16.71dB
2324 GHe .}329 GHz 1.000 MHz 2.32410 GHz -55.41 dBm -24.41 dB 2324GHz 2328 GHz 1.000 MHz 2.32402 GHz -48.67 dBm -17.67 dB
2328 GHz 2337 GHz 1.000 Mtz 232831 GHz 02 dl -19.02d8 23286tz 2337 GHz 1.000 MHz 232813 GHz -55.83 dBm -18.83 dB
2.337 GHz 2341 GHz 1.000 MHz 233706 GHz -56.58 dBm 2558 dB 3377 CHs 33471 GHe 1,000 Mis 233730 GHz 756.40 dBm 25,40 dB
09:46:20 AM  01/21/2025 09:56:26 AM  01/21/2025
e - 55 ;o
RefLevel 3000 dBm  Offset 10,606 = RBW 100 kHz saL Reflevel 30.00dBm  Offset 10.60 d8 = RBW 100 kHz
- An 205 = SWT  100ms = VBW 300kHz Mode Sweep Count 100/100 | * Att 100 ms ® VBW 300 kHz _ Mode Sweep
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CF 23045 GHz 1001 pts 200.0 kHaf Span Z.0MHz | | [CF23095 G 1001 pis 200.0 kHz/ Span 2.0 MRz
2 Result Summar None 2 Result Summa None.
Tl Ref) 1,000 Mtz -25.06 dBm T Re) 000 MEir AT OB
Tx Total -25.06 dBm T Total -24.12 dBm
neory e [

03:02:26 BM  03/26/2025

03:22:16 PM 03/26/2025

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

Lowest Band Edge / Full RB / Upper zoom in Highest Band Edge / Full RB / Upper zoom in

saL RefLevel 30.00dBm  Ofset 10.60 4B = RBW 100 kHz

Ref Level 3000 dBm  Offset 10.60 6B = RBW 100 kHz

saL
- At 2008 # SWT_ 100 ms = VBW J00kHz _Mode Sweep Caunt 1007100 | ® At 2046 = SWT_100ms = VEW 30kHz _Mode Sweep Count 100/100
20 der oy 20 I
10 dé
- | K A AN AN (N A | | E—
-10
0 s, R
M -
30
m
L TN ——
0 A, _— SO S
i S PR - e UOH S
50 dm | E
&0
CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 1000 MHz -22.81 dBm Tl (Ref) 1,000 MHz -24.91 dBm
T Totol -22.81dBm Tx Total -24.31 dBm
L (m

03:04:17 PM 03/26/2025 03:23:00 FM 03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An30-20 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n30 / 5MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 30.00 dBm  Offset 10.60 g8 Made Sweep SGL RefLevel 30.00d8m Offset 10,60 d8 Mode Sweep S6L
Count 100/100 Count 100/100
Limit Chesk P) Lt Chec s
20 dBiine—SPURIGUSANE-ABS 062 ARGE 20 dbs
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CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summar
120Gtz 1288 GHa 1.000 MHz 2.27045 GHz -1633 dB 2.270 GHz 2.288 Ghz 1,000 Miz 2.27009 GHz 56.29 dBm -16.29 dB
2288GHz 2292 Ghz 1.000 Mz 2.28857 GHz 2288 Ghir 2292 Ghz 1000 MHz 2.28996 GHz 56.61 dBm -1961 dB
229Gt 2.29 GHe 1.000 Mt 2.29582 GHz 2292 GHz 2296 GHz 1,000 Mitz 229368 GHz 5645 dBm 2545 dl
2296 GHz 2300 GHz 1.000 Mz 2.20863 GHz 2296 GHz 2300 GHz 1.000 MHz 29982 GHz 56.27 dBm -31.27d8
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz 2,300 GHz 2,309 GHz 1.000 Mtz 2.30789 GHz 51.80 dBm -38.80 dB
2304 GHz 2305 GHz 50.000 kz 30500 GHz 2,309 GHz 2310GHz 50.000 kHz 2.30986 GHz .70 dBm -50.70 dB
2,305 GHr 2310GHz 100,000 kHz 2.30532 GHz 2310GHz 2315 GHe 100.000 kHz 2.31465 GHz 14.32 dBm -15.68 dB
2310 GHz 2311 GHz 50,000 kHz 231062 GHz 2315 GHz 2316 GHz 50.000 kiHz 2.31500 GHz .59 dBm 9.59 dB
2311 GHz 2320 GHz 1.000 Miz 231194 GHz 2316 GHz 2330 GHz 1.000 MHz 2.31602 GHz -42.50 dBm -29.50dB
2320 GHz 2324 GHz 1.000 MHz 2 iz 2.320 GHz 2.324GHz 1.000 MHz 32133 GHz .79 dBm -23.79dB
2324 GHi 2328 GHe 1.000 Mz 232442 GHz 2320 GHz 1328GHz 1.000 Mz 232442 GHz 55.87 dBm -24.87 dB
2328GHz 2337 GHz 1.000 Miz 232804 GHz 2326 GHz 2337 GHz 1.000 MHz 232813 GHz .06 dBm -19.06 dB
2337 GHz 2.341 GHz 1.000 MHz 233714 GHz 2337 GHz 2341 GHz 1.000 MHz 2.33706 GHz 56.56 dBm 2556 dB
09:48:22 AM  01/21/2025 09:58:29 AM 01/21/2025

Lowest Band Edge / 1 RB / Lower zoom in

Highest Band Edge / 1 RB / Lower zoom in

RefLevel 30.00d8m  Offset 10.60dB = RBW 100 kHz

Ref Level 3000 dBm  Offset 10,6045 = RBW 100 kiz saL s6L
A 2000 * SWT 100 ms = VBW 300kHz Mode Sweep Count 100/100 2048 ® SWT 100 ms ® VBW 300 kHz _Mode Sweep Count 100/100
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CF 2.3045 GHz 1001 pts. 200.0 kHzf Span 2.0 MHz | | |CF2.3095 GH 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa None

Tl (Ref) 1,000 MHz -19.72 dBm Tl (Ref) 1.000 MHz -52.79 dBm

Tx Total -19.72 dBm Tx Total -52.79 dBm

neody N L e [T ] 2 -

02:55:28 BM  03/26/2025

03:16:08 PM  03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

saL RefLevel 30.00dBm  Ofset 10.60 4B = RBW 100 kHz
Count 100/100 | = Att 2048 ® SWT 100 ms = VBW 300 kHz Mode Swesp

Ref Level 3000 dBm  Offset 10.60 6B = RBW 100 kHz

6L
- A 2048 & SWT {00 ms ® VBW 300 kHz Mode Sweep

Count 100/100

40
]
%0 S S N S — S—1F R =
CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz | | [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tacl Ref) 1.000 MHz -51.93 dBm = 2114 db;
Tx Total -51.93 dBm Tl (Ref) 1.000 MHz m

Tx Total -21.14 dBm

03:09:04 PM  03/26/2025 03:16:47 2M 03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An30-22 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.60 6B

Mode Sweep saL RefLevel 3000 dim  Offset 10.60 48 Mode Sweep —
Caunt 100/100 Count 100/100
Limit Chee} PR
20 dBkineSPURIOSANEABS- 2 bt
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CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summar
2.270 GHz 2.288 GHz 1.000 MHz 2.27045 GHz -56.35 dBm 1635 dB 2.270 GHz 2.288 Ghz 1,000 Miz 2.27062 GHz -56.24 dBm -16.24 dB
2.288 GHz 2292 GHz 1000 MHz 228806 GHz -56.57 dBm -1957dB 2288 GHe 2292 Ghz 1,000 MHz 228802 GHz +56.64 dBm -19.64 dB
229Gt 2.29 GHe 1.000 MHz 229598 GHz -58.33 dBm 233408 2292 GHz 2295 Ghz 1,000 Miz 229582 GHz 56.46 dBm -25.46 d|
2296 GHz 2300 GHz 1.000 Mz 2.29966 GHz -47.46 dBm 46 d 2296 GHz 2.300 GHz 1.000 MHz 229998 GHz -55.39 dBm -30.39d8
2.300 GHz 2304 GHz 1.000 MHz 230394 GHz -38.96 dBm -25.96 dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -30.62 dBm -27.62 dB
2304 GHz 2305 GHz 50.000 kz 2.30499 GHz -33.35 dBm -20.35 dB 2,309 GHz 2310GHz 50.000 kHz 2.30995 GHz -29.42 dBm -16.42 dB
2,305 GH 2310 GHz 100,000 kHz 230010 GHz 1.41 dBm 28.59 dB 2310GH: 2315GHz 100.000 kHz 231149 GHz 1.45 dBm -28.55 dB
2310 GHz 2311 GHz 50,000 kHz 31000 GHz -31.19 dBm 18.19 dB 2315 GHz 2316 GHz 50.000 kHz 2.31500 GHz -32.51 dBm -19.51 dB
2311 GHz 2320GHz 1.000 MHz 231104 GHz -38.61 dBm 2561 dB 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -39.89 dBm -26.39dB
2320 GHz 2324 GHz 1.000 MHz 232010 GHz -54.41 dBm -29.41 dB 2320 GHz 2.324GHz 1.000 MHz 2.32018 GHz .98 dBm -23.98dB
2.324GHe 2328 GHz 1.000 Mtz 232410 GHz -56.07 dBm 25.07 dB 2324GHz 2328 GHz 1.000 MKz 2.32410 GHz -54.02 dBm -23.02d8
238Gt 2337 GHiz 1.000 MHz 232876 GHz -56.17 dBm 19.17d8 23286tz 2337 GHz 1.000 MHz 232813 GHz -56.10 dBm -19.10 dB
2.337 GHz 2341 GHz 1.000 MHz 233710 GHz -56.58 dBm -2558dB 3377 CHs 33471 GHe 1,000 Mix 233710 GHz 56.51 dBm 25551 dB
09:47:23 AM  01/21/2025 09:57:28 AM  01/21/2025
s - ;o
RefLevel 3000 dBm  Offset 10,606 = RBW 100 kHz saL Reflevel 30.00dBm  Offset 10.60 d8 = RBW 100 kHz
- An 205 = SWT  100ms = VBW 300kHz Mode Sweep Count 100/100 | * Att 100 ms ® VBW 300 kHz _ Mode Sweep
1 1ACLR
20 dBinr H 20 I
10d6
0 = —
P
10 B
20 / v
-30 = N M‘M
m M | M il
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CF 23045 GHz 1001 pts 200.0 kHz/ Span 20 MHz | | [(F23095 Ghe 1001 pis 200.0 kHz/ Span 2.0 MRz
2 Result Summar None 2 Result Summa None.
Tl (Ref) 1,000 Mtz -20.47 dBm Tx1 (Ref) 1,000 MHz -21.97 dBm
Tx Total -29.47 dBm Ta Total -27.97 dBm
Ready [ " Readly -

03:06:12 PM  03/26/2025

03:24:06 PM  03/26/2025

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

Lowest Band Edge / Full RB / Upper zoom in Highest Band Edge / Full RB / Upper zoom in

Ref Level 3000Bm  Offset 10.60 B = RBW 100 kHz saL Reflevel 30.00Bm  Offset 10.60d5 = RBW 100 kHz seL
- At 2008 # SWT_ 100 ms = VBW J00kHz _Mode Sweep Caunt 1007100 | ® At 2048 ® SWT 100ms & VBW 30kHz Mode Sweep Count 100/100
20 der oy 20 I
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50 dBm: S e —_— —
&0
CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tx1 (Ref) 1.000 MHz -28.21 dBm Tl (Ref) 1.000 Mz -29.65 dBm

Tx Total -28.21 dBm Tx Total -29.65 dBm

03:07:26 PM 03/26/2025 03:25:02 FM 03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n30/10MHz / CP OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 10,60 dB Mode Sweep saL
Caunt 100/100
Limit ChecY Fp
20 dBineSPURIOUSANEABS-I2 Ahes !
o
| !
20 i
SPURIOUS. LN ABS 002 q} \.l\hk, -
au —— ¥ —
Ea——— s B E———
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228773 GHz -56.12 dBm -16.12 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29194 GHz -51.10 dBm 14.10dB
2.292 GHz 2.296 GHz 1.000 MHz 2.29594 GHz -44.55 dBm 13.55 dB
2.296 GHz 2300 GHz 1.000 MHz 2.29832 GHz -41.95 dBm 16.95 dB
2.300 GHz 2304 GHz 1.000 MHz 230394 GHz 31.23 dBm -18.23 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30499 GHz 30.53 dBm -17.53 dB
2305 GHr 2315GHz 100,000 kHz 231315 GHz 1.81 dBm 28.19 dB
2315 GHz 2316 GHz 100,000 kHz 231503 GHz 29.49 dBm 16.49 dB
2.316GHz 2320 GHz 1.000 MHz 231610 GHz 29.32 dBm 16.32 dB
2320 GHz 2324GHz 1.000 MHz 2.32046 GHz 37.66 dBm -12.66 dB
2324 GHr 2328 GHz 1.000 MHz 232406 GHz -42.04 dBm -11.04 dB
2,328 GHz 2337 GHz 1.000 MHz 2.32804 GHz -47.07 dBm -10.07 dB
2.337 GHz 2341 GHz 1.000 MHz 233706 GHz -56.14 dBm -25.14 dB

10:13:00 AM  01/21/2025

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 3000 dBm  Offset 10.60 GB = REW 200kHz

SGL

s6L
Count 100/100

RefLevel 30.00d8m  Offset 10.60dB = RBW 200 kHz

= an 208 & SWT__ 100ms = VBW 1 MHz Mode Sweep Count 100100 [ = Att B
1 ACLR P 1ACLR 1Rm AvgPwr
20 dBe——————————— e 0 T
10
. I S
0 - .
20 .
S -
30 B “‘NM 1! 1
- [
S B B ——tee L |

a0 — = T e
50 dBm
60
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || (F 23155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa: None

Tl (Ref) 1,000 MHz -26.98 dBm Tl (Ref] 1,000 MHz -25.60 dBm

T Total -26.98 dBm T Total -25.60 dBm

03:27:43 BN 03/26/2025

Ready

03:28:32 PM  03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An30-25 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n30/10MHz / CP OFDM /16QAM

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 10,60 dB Mode Sweep saL
Count 100/100
Limit ChecY Fp
20 dBineSPURIOUSANEABS-I2 Ahes
o
' \
20 |
SPURIOUS LINE ABS 002 \]"\._
au ———= ~—]
T ——— e
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228791 GHz -56.17 dBm 1617 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29194 GHz -51.04 dBm 14.04 dB
2,292 GHr 2.29 GHz 1.000 Mz 229593 GHz -43.96 dBm 12.96 dB
2,296 Gz 2,300 GHz 1.000 MHz 229994 GHz -41.39 dBm 16.89 dB
2,300 GHz 2304 GHz 1.000 MHz 30398 GHz 29.47 dBm -16.47 dB
2.304 GHz 2305 GHz 100.000 kHz 230497 GHz 27.36 dBm -14.36 dB
2305 GHz 2315GHz 100,000 kHz 2.30998 GHz 1.77 dBm 2823 dB
2315 GhHe 2316 GHz 100,000 kttz 231501 GHz -28.42 dBm 15.42 dB
2316GHz 2330 GHz 1.000 MHz 231618 GHz -28.71 dBm 15.71 dB
2320 GHz 2324 GHz 1.000 MHz 2.32053 GHz 36.85 dBm -11.85dB
2.324GHy 2328GHz 1.000 MHz 232402 GHz -43.05 dBm 12.05 dB
2,308 Ghe 2337 GHz 1.000 Miz 232804 GHz 96 dBm .96 d
2337 GHz 2381 GHz 1.000 MiHz 233726 GHz -56.28 dBm 2528 dB
reaty o

10:09:57 AM  01/21/2025

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 30.00dBm  Offset 10.60 B = RBW 200 kiz saL RefLevel 30.00d8m  Offset 10.60d8 = RBW 200 kHz s6L
= A 2008 ® SWT__10Dms ® VBW 1 MHz _Mode Sweep Count 100100 [ = Att 208 ® SWT__100ms & VBW 1 MHz _Mode Sweep Count 100/100
fIALEY 1Rm AvgPur
20 dBe——————————— e 0 T
10
o — —
a0 B
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_,”M'. S ——
30 — B R 1! 1
BRSS! [t
S il RSN S S

50 dBm-
60
CF2.3035 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [CF 23155 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa None

el 1000 Mz -25.53 dBm Tl (Ref) 1.000 MHz -25.54 dBm

Tx Total 2553 dBm [ e

03:29:12 BN 03/26/2025

Ready

03:31:53 PM 03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An30-26 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n30/10MHz / CP OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.60 05 Made Sweep saL
Count 100/100
Limit ChecY Fp
20 dBineSPURIOUSANEABS-I2 ahes
o
20 T
SPURIOUS LINE ABS 002 ol -
au —1— #
o e
S DU e i —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227045 GHz -56.22 dBm -16.22 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29198 GHz -51.84 dBm 14.84 dB
2,292 GHr 2.29 GHz 1.000 Mz 229593 GHz -45.23 dBm -14.23 dB
2,296 Gz 2,300 GHz 1.000 MHz 229990 GHz -42.40 dBm -17.40 dB
2,300 GHz 2304 GHz 1,000 Miz 30398 GHz 31.58 dBm -18.58 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30500 GHz 30.23 dBm -17.23 dB
2305 GHz 2315GHz 100,000 kHz 231197 GHz 1.40 dBm 28,60 dB
2315 GhHe 2316 GHz 100,000 kttz 231501 GHz 28.67 dBm 15.67 dB
2316GHz 2330 GHz 1.000 Mifz 231602 GHz 30.87 dBm 17.87 dB
2320 GHz 2324 GHz 1.000 MHz 2.32034 GHz 37.54 dBm -12.54 dB
2.324GHy 2328GHz 1.000 MHz 232418 GHz -43.97 dBm -12.97 dB
2328 GHe 2337 GHe 1.000 Miz 232804 GHz -48.11 dBm -11.11 dB
2337 GHz 2381 GHz 1.000 MHz 233781 GHz -56.45 dBm 2545 dB
10:10:56 AM 01/21/2025
e TR T [ O L s - Reflevel 30.00d8m  Offset 10.60d8 = RBW 200 kHz s6L
A 2008 ® SWT  100ms = VW 1M Mode Sweep Count 1007100 | = Att 208 ® SWT  100ms = VBW 1 MHz _Mode Sweep Count 100/100
1Ak i b
20 dBe——————————— e 0 T
10
o ———| [0 dBm—rg
0 B T
20 e -
30 — B B S |
ol ——" e ’MM
40 8 — T T - e
50 dBm-
60
CF2.3085 GHz 1001 pts 200.0 khHa/ Span 20MHa || ((F23155GRz 1001 pis 200.0 kHz/ Span 2.0 Mz
2 Result Summar HNone 2 Result Summa None
Tl (Ref) 1,000 Mtz -27.31 dBm Tx1 (Ref) 1.000 MHz -25.78 dBm
Tx Total -2731dBm Tx Totol 25.78 dBm

03:33:08 PM  03/26/2025

Ready

03:34:00 PM 03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An30-27 of 32




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n30/10MHz / CP OFDM /256QAM

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 10.60 0B Made Sweep

Limit Chesk P

20 dBine—SPUALOVS-LNE-ABS 02 v

1 Spurious Emissions 1 AvgPwr

6L

Count 100/100

20
SPURIOUS _LINE_ABS 002 1 \

10:11:58 AN 01/21/2025

e —— | —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227187 GHz -56.26 dBm -16.26 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29198 GHz -55.66 dBm 18.66 dB
2.292 GHz 2.296 GHz 1.000 MHz 2.29582 GHz 50.45 dBm 19.45 dB
2.296 GHz 2300 GHz 1.000 MHz 2.29598 GHz -46.84 dBm 1.84 dB
2.300 GHz 2304 GHz 1.000 MHz 230374 GHz -40.84 dBm -27.84 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30498 GHz 32.11 dBm -19.11 dB
2305 GHr 2315GHz 100,000 kHz 231358 GHz -1.38 dBm 31.38dB
2315 GHz 2316 GHz 100,000 kHz 231503 GHz 33.21 dBm .21 dB
2.316GHz 2320 GHz 1.000 MHz 231622 GHz -40.07 dBm 27.07 dB
2320 GHz 2324GHz 1.000 MHz 2.32006 GHz -42.98 dBm -17.98 dB
2324 GHr 2328 GHz 1.000 MHz 232402 GHz -49.30 dBm -18.30 dB
2,328 GHz 2337 GHz 1.000 MHz 232831 GHz -52.96 dBm -15.96 dB
2.337 GHz 2341 GHz 1.000 MHz 233722 GHz -56.55 dBm -25.55 dB
reaty oy R

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 3000 dBm  Offset 10.60 GB = REW 200kHz

SGL

Reflevel 30.00d8m  Offset 10.60d8 = RBW 200 khz s6L

i 2005 ® SWT  100ms ® VW 1Mz Mode Sweep Coune Wi | | = AR 208 ® SWT__100ms & VBW 1 MHz _Mode Sweep Count 100/100
1ACLR 1 gPwr 1ACLR 1Rm AvgPwr
20 dBe——————————— e 0 T
10
0 =
0 = B =
20 =
30 — B g
e
| M
a0 1 |
" P,
— ] .

| e S R————
S b 1 T
60
CF2.3035 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [CF 23155 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa: None

Tl (Ref) 1,000 MHz -33.03 dBm Tl (Ref] 1,000 MHz -32.79 dBm
Ta Total -33.03dBm Ty Total -32.79 dBm

03:35:41 PM  03/26/2025

Ready

03:36:40 PM  03/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An30-28 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

Conducted Spurious Emission

FR1

n30 / 5MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

6L
Count 100/100

Ref Level 30.00dBm  Offset 10.60 dB Mode Auto Sweep

Ref Level 30.00dBm  Offset 106048 Mode Auto Sweep 6L
Count 100/100

10
0 0
10 dBn 10 dBn
-20 -20
30 dBar 30 diew
SPURIOUS_LINE ABS 002 SPURIOUS LINE | ABS 002
40 am ‘ ~40 asm
50 -50
| L T o L R P
60 dbm 60
30.0 MHz 54008 pts. 2.4 GHa/ 24.0 GHz. 30.0 MHz 54008 pts. 24GHz/ 24.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 51.08696 MHz -54.29 dBm -14.29 dB 30,000 MHz 1.000 GHz 1.000 MHz 5205647 MHz -54.50 dBm
1.000 GHz 2.270 GHe 1,000 MHz 214325 GHz 5411 dBm 18.11dB 1.000 GHz 2270 GHz 1,000 MHz 218811 GHz 58,25 dBm
2.341 GHz 3.000 GHz 1.000 Mtz 2.352 66 GHz 39.61 dBm 039 dl 2341 GHz 3.000 GHz 1.000 MHz 2.35345 GHz -39.78 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.49745 GHz -51.51 dBm -11.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.48065 GHz 51.27 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.49967 GHz 52.80 dBm 1280 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.48267 GHz 52.80 dBm
10,000 GHz 14,000 GHz 1.000 Mz 10.00475 GHz -54.00 dBm -14.00 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.008 75 GHz -54.01 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16. 2 -54.29 dBm -14.29 dB 14.000 GHz 18.000 GHz 1.000 MHz 1654743 GHz -54.28 dBm
18000 Gz 24,000 GHr 1,000 MHz 2155645 GHz -49.20 dBm -9.20dB 18000 GHz 24.000 GHz 1.000 MHz 2154745 GHz -49.17 dBm

Ready

10:02:36 MM 01/21/2025

Ready

10:07:56 A 01/21/2025

Channel power -40dBm > -40.51dBm (PASS)

Channel power -40dBm > -40.64dBm (PASS)

RefLevel 30.00d8m  OMset 10,608 = RBW 10 ktHz

Reflevel 30.00d8m  Offset 10.60 G = RBW 10 ktHz

10:15:01 AM  01/21/2025%

- An 2045 ® SWT__100ms ® VBW 30z Mode Sweep - An 2048 ® SWT_100ms ® VBW 30Kz Mode Sweep
0 e 0 Hi
0 0
0 0
40 10
20 20
-30 -30
-40 -40
-50 dim -50 dim
<60 e T iva o < iAo | |60 ragvis B avaiy s 7 e T e
CF 235266 Gz 1001 pts 200.0 kHz/ Span 2.0 MHz | | |CF2.35345 GHz 1001 pts 200.0 kHz/ Span 2.0 Mz
2 Result Summa: None 2 Result Summas None

Txl [Ref) 1.000 MHz -40.51 dBm Tal [Ref) 1.000 MHz -30.64 dBm

T Total -40.51 dBm TxTotal 4064 dBm

oty A e - mmmm 5

10:16:5% AM  01/21/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An30-29 of 32



e%FCC RADIO TEST REPORT Report No. : FG401530C

SPORTON LAB.

FR1 n30 /5MHz / CP OFDM / QPSK / 1RB1

Highest Channel

Ref Level 30.00dBm  Offset 10.60 dB Mode Auto Sweep saL
Count 100/100

20

304
SPURIOUS_LINE |ABS_002
0 apm

— L 2 P S A

60
30.0 MHz 59008 pts 24GHa/ 28.0GHz
2 Result Summar
30,000 MHz 1.000 GHz 1,000 MHz 45.75462 MHz -54.51 dBm -14.51 dB
1.000 GHz 2.270 GHz 1.000 MHz 2.22493 GHz -54.18 dBm -14.18 dB
2.341 GHz 3.000 GHz 1.000 MHz 235701 GHz -39.87 dBm
3.000 GHz 7.000 GHz 1,000 MHz 6.508 25 GHz -51.30 dBm
7.000 GHz 10,000 GHz 1,000 MHz 7.495 67 GHz -52.81 dBm
10,000 GHz 14,000 GHz 1.000 MHz 10.005 25 GHz2 -54.10 dBm
14,000 GHz 18,000 GHz 1,000 MHz 16.503 94 GHz -54.28 dBm
18000 GHz 24000 GHz 1000 MHz 22.15640 GHz -49.19 dBm

10:00:32 MM 01/21/2025

Channel power -40dBm > -40.95dBm (PASS)

RefLevel 30.00d8m  Offset 10,6008 = RBW 10 kHz sl
- At 3048 ® SWT_ 100ms & VEW 30kiz _Mode Sweep Count 100/100

1ACLR TRm AvgPwr

B s (Ve e ~ T A S Ay

CF 2.35701 GHz 1001 pts 200.0 kiz/ Span 2.0 MHz

2 Result Summa: None
Tl (Ref] 1.000 MHz -40.95 dBm
T Total 4035 dBm

10:17:52 MM 01/21/202%

TEL: 886-3-327-0868 Page Number : An30-30 of 32
FAX: 886-3-327-0855



seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Frequency Stability
Test Conditions FR1 n30 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0025
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0023
PASS
-10 Normal Voltage 0.0005
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0006
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page Number : An30-31 of 32
FAX: 886-3-327-0855



seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Test Conditions FR1 n30 (QPSK) / Middle Channel Limit
Temperature Voltage BW SMHz Within Band
(°C) (Volt) Frequem:?'(-I Sffset (Af) Result
50 Normal Voltage 7.5
40 Normal Voltage 5.5
30 Normal Voltage 7.1
20(Ref.) Normal Voltage 0
10 Normal Voltage -6
0 Normal Voltage -4.3
PASS
-10 Normal Voltage 26
-20 Normal Voltage 6.4
-30 Normal Voltage 6.8
20 Maximum Voltage -7.2
20 Normal Voltage 0
20 Minimum Voltage -0.7
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

TEL: 886-3-327-0868 Page Number : An30-32 of 32
FAX: 886-3-327-0855



saaFCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n41
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n41/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.76 4.50 5.40 5.84 PASS
Mode FR1 n41/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.40 PASS
Page Number 1 And1-1 of 41

TEL: 886-3-327-0868
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Ref Level 30,00 dBm  Offset 750 dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 78006 = AnBW 20 MHz
- A 000 MessTime 500 s - an 3008 MeasTime 5004
ThGF>
1 CCDF
102 1E0: -
A 1
1 +
i
1E08 1604 !
(LT ean Pwr + 20,00 d8 ||| GF 259293 Gl Miean Pwr 30,0008
2 Result Surmmi Sarmples: 10000 2 Result Summs Samples: 10000 I
- 26.07 dBm 30.06 dBm 3.99 dB 202 dB 33648 3.76.dB 3.94 dB = 25.53 dBm 30.16 dBm 4.63 dB 244 dB 4.08 dB 450 dB AT0dB
e [Tt u L L R
02:23:17 MM 01/24/2025 02:23:37 M4 01/24/2025
Ref Level 30,00 dBm  Offset 750 dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 78006 = AnBW 20 MHz
- A 000 MessTime 500 s - an 3008 MeasTime 5004
ThGF> Taarp
el ot I
1E02: - - 1E0: .
T
;
1E04: \. 1E04:
I i
1 ‘ y
(LT ean Pwr + 20,00 d8 ||| GF 259293 Gl Miean Pwr 30,0008
2 Result Surmmi Sarmples: 10000 2 Result Summs Samples: 10000 I
- 24.47 dBm. 29.99 dBm 5.52dB 292 dB 47248 5.40 dB 5,60 dB = 23.99 dBm 29.99 dBm 6.00 dB 2.96 dB 5.04 dB 584 B 5.02 d8
e mmm o [— .
02:23:57 MM 01/24/2025 02:24:18 MM 01/24/2025
RefLovel 3000dBm Offset 7908 = AnBW 30 Mz
- A 000 MessTime 500 s
ThGF>
1602 T
o
1E08 T
1
|CF 2.59289 GHz Mean Pwr + 20.00 dB.
2 Result Surmmi Sarmples: 10000
- 21.96 dBm_ 29.17 dBm 7.21d8 2.96 4B 53048 6.40 9B 72848
02:24:40 MM 01/24/2025

FAX: 886-3-327-0855

Page Number

: An41-2 of 41



seanron 05 FCC RADIO TEST REPORT

Report No. : FG401530C

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. Pl/2 BPSK | Pl/l2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 10.19 14.47 19.87 24.88 20.74 38.58 48.55 62.77
BW 70MHz 80MHz 90MHz 100MHz
Mod. Pl/i2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/2 BPSK
Middle CH 69.17 80.40 91.77 101.63
Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.13 10.26 15.52 15.51 20.45 20.25 25.24 25.44
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 10.28 10.10 15.54 15.29 20.34 20.11 25.47 25.24
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 30.79 30.85 40.92 40.96 50.44 50.58 62.65 62.71
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 30.74 30.88 41.01 40.98 50.60 50.31 64.02 62.56
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 72.50 72.50 80.59 80.71 92.63 92.48 102.67 102.58
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 72.64 72.30 80.99 80.63 92.65 92.25 102.67 102.71
TEL: 886-3-327-0868 Page Number 1 An41-3 of 41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n41/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.00.08 = REW 200 kHz
3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

- an

b

—

T

=y ki
Ml T

N o
ey

(F 259299 Gz 0 Mz

70001 pis

04:08:44 PM 01/28/2025

Span 50.0 WAz
[rem— T

FR1 n41/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 7.00.08 = REW 200 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

10.13000 Mz

Ref Level 30,00 B Offset 7.00.08 = REW 200 kHz
= A 3008 SWT 101 ms = VBW | Mz

H1 18184 dBm

Mods Auto Sweep

(F 2.59289 GHz 70001 pts 0 MiHz/

04:09:13 PM 01/24/2025

Span 50.0 MHz
mmnn & e

(F 2.59289 GHz

10001 pts 0 MHz/

04:10:32 PM 01/24/2025

Span 50.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 7.00.08 = REW 200 kHz

Ref Level 30,00 B Offset 7.00.08 = REW 200 kHz

- A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
WW 4114021 d TR

10 T 10 f v

| |
o o l
PR R S 1 \ ]
|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 50.0 MHz | | |CF 2.592 99 GHz 10001 pts .0 MH2/ Span 50.0 MHz

LU e LU e e

04:10:59 PM 01/24/2025

04:12:20 PM 01/28/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 And1-4 of 41



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n41/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.00.08 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

1447800 Mz

Wi

(F 259299 Gz 70001 pis 0 Mz

04:07:23 PM 01/24/2025

FR1 n41/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 7.00.08 = REW 300 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 7.00.08 = REW 300 kHz

= A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

W
20 dim o2 45
116,988 d T T Ty 1552200 MM TR Ak 1551600 M
i o " pi
10 i T 10
10 dBm- 13 dbm. i ' 10 dBm- H2 -

i b

04:06:55 PM 01/24/2025

Span 0.0 MHz

T s
|CF 2.592 99 GHz 10001 pts. 0 MHz/ |CF 2.592 99 GHz 10001 pts. 0 MHz/

04:05:35 PM 01/24/2025

Span 0.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 7.00.08 = REW 300 kHz

Ref Level 30,00 B Offset 7.00.08 = REW 300 kHz

- A 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep - A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
a
T ————— S — 1525800 M
MMM bl o o At Aot LA
10 . L 10
|
{ |
2 b 2 b
H2 8.4 { \
10 dém }‘l n—\“ 10 dBar W2 12083 b f‘ 7
|CF 2.592 99 GHz 10001 pts 0 MHz/ |CF 2.592 99 GHz 10001 pts .0 MH2/

04:05:09 PM 01/24/2025

Span 60.0 WAz

04:03:48 PM 01/28/2025

Span 60.0 WAz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: An41-5 of 41




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n41/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.50.08 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

20 dim 121905 dee A AL A e oz

159295 Gz 70001 pis 0 Mz Span

03:59:44 PM 01/28/2025

FR1 n41/20MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 7.50.08 = REW 500 ke Ref Level 30,00 B Offset 7.50.08 = REW 500 ke
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

(F 2.59289 GHz 70001 pts 0 WiHz/ Span iz | [ |CF2.59298 Gz 0001 pts 10 M2/ Span 70.0 Mz

04:00:13 PM 01/24/2025 04:01:32 PM 01/24/2025

64QAM 256QAM

Ref Level 30,00 B Offset 7.50.08 = REW 500 ke Ref Level 30,00 B Offset 7.50.08 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep - an 3006 SWT 10 ms = VBW 2 Mtz Mode Auto Sweep

253295 Grz 0001 pts (L Span 70.0 Wiz || |F2.59299 Gz 0001 ps LI Span 70.0 Mz
] P T

04:01:59 PM 01/24/2025 04:03:20 PM 01/24/2025

TEL: 886-3-327-0868 Page Number 1 An41-6 of 41
FAX: 886-3-327-0855



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n41 / 25MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

Ref Level 30,00 B Offset 7.50.08 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

i 7.28 dbim|
256036200 G
20 dBm 1120225 dim e T oy 167 a8}

f" i W —.\ 24.882.00 Mz

|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 80.0 MHz

03:55:09 PM 01/24/2025

FR1 n41/25MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

Ref Level 30,00 B Offset 7.50.08 = REW 500 ke Ref Level 30,00 B Offset 7.50.08 = REW 500 ke
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

b PRI | TR, 25.248.00 MHz 1 17.453 dékm FOF TR BT | PR TS TR 1 25.04000 MHz

o N i’ S

|CF 2.592 99 GHz 10001 pts. 0 MHz/ Span BO.0 MHz | | |CF 2 592 95 GHz 10001 pts. 8.0 MHz/ Span 80.0 MHz
e R e MmO

03:55:38 PM 01/24/2025 03:56:58 PM 01/24/2025

64QAM 256QAM

Ref Level 30,00 B Offset 7.50.08 = REW 500 ke Ref Level 30,00 B Offset 7.50.08 = REW 500 ke

- At 000 SWT 100 ms = VBW 2MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 2 Mz Mode Auto Sweep
skl 4 K08 e FROT PR YUY
0 0 £
]
| \
ot } ot
W2 B |} !
10 dbm 10.d8m | ; %
|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 80.0 MHz | | |CF 2.592 99 GHz 10001 pts 8.0 MH2/
weeies EREINENER oY ]
03:57:26 M 01/28/2025 03:58:46 M 01/28/2025

TEL: 886-3-327-0868 Page Number 1 And1-7 of 41
FAX: 886-3-327-0855



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n41 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

RefLevel 3000 dBm  Offset 7.0 45 = REW 1 Mz
-an 305 SWT 101 ms = VBN 3 iz Mode Auto Sweso
{123,960 déim
20 dBm FQ«M_IM—&'\

|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 90.0 MHz
i po TOEE
FR1 n41/30MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
- | e
e e L o e e L o
- At 3005 SWT 101 ms ® VBW 3 Mtz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 3 MHz  Mode Auto Sweep
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Report No. : FG401530C
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Report No. : FG401530C
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